

Certificate of Analysis

Reticulated Vitreous Carbon Foam

(Purity: 99.9%, Thickness: 5mm)

Stock No: NS6130-10-1298, CAS: 7440-44-0

Product Name	:	Reticulated Vitreous Carbon Foam
Stock No	:	NS6130-10-1298
CAS	:	7440-44-0
Assay	:	99.9%

Note 1: Values are given in % unless otherwise specified.

Note 2: All figures above are weight for weight as determined by ICP

